

**KAKEN****Kaken Test Center GENERAL INCORPORATED FOUNDATION**

2-5-19, Edobori, Nishi-ku, Osaka,550-0002/ Japan

Tel: +81-(0)6-6441-6752, Fax: +81-(0)6-6441-6803

Kaken Test Center is formerly named as "Japan Synthetic Textile Inspection Institute Foundation(JSTIIF)".

No.1/2

Certificate No. : CK-13-022013

Date : June 25,2013

**TEST CERTIFICATE**

Requested : Moririn CO., LTD.

Test Sample : 6000 DEOCELL CRESPI PURE TOUCH 1Sample

Test Items : Performance Testing for Reduction of Gas

Received : June 17,2013

**This is to certify that the results of laboratory test applied on the sample are as follows:****1.Test Results**

## 1)Performance Testing for Reduction of Ammonia Gas

Sample	Test Item	Concentration of gas(ppm)		The rate of reduction (%)
		Initial	After 2 hours	
Original		100	≤0.5	≥99
After 10 cycles washing		100	1.8	98
Blank test		100	75	—

## 2)Performance Testing for Reduction of Acetic acid Gas

Sample	Test Item	Concentration of gas(ppm)		The rate of reduction (%)
		Initial	After 2 hours	
Original		30	1.2	95
After 10 cycles washing		30	≤1.0	≥96
Blank test		30	24	—

Kaken Test Center General Incorporated Foundation  
Osaka LaboratoriesInspector : K. Washizu  
K.Washizu

(To be continued on No.2/2)

Kaken Test Center

GENERAL INCORPORATED FOUNDATION

Lab Address: 2-5-19, Edobori, Nishi-ku, Osaka,  
550-002/ Japan

Tel: +81-(0)6-6441-6752

Fax: +81-(0)6-6441-6803

Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.

**KAKEN**

**Kaken Test Center GENERAL INCORPORATED FOUNDATION**

2-5-19, Edobori, Nishi-ku, Osaka,550-002/ Japan  
Tel: +81-(0)6-6441-6730, Fax: +81-(0)6-6441-6755

No.2/2

Certificate No. : CK-13-022013

Date : June 25,2013

**TEST CERTIFICATE**

(continued from No.1/2)

Messrs. Moririn CO., LTD.

**1. Test Results**

3) Performance Testing for Reduction of Isovaleric acid Gas (After 2 hours)

Test Item	The rate of reduction (%)
Sample	
Original	90
After 10 cycles washing	94

**2. Test Method**

The method established by Japan Textile Evaluation Technology Council

The method of wash : JIS L 0217 option 103 (JAFET standard detergent is used), Line dry

**3. Sample**

| KAKEN KAKEN |

Period.